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Report No.: JCF250304113-001

1. Test Report Declare

Applicant: Guangzhou Shirui Electronics Co., Ltd.
Address: 192 Kezhu Road, Scientech Park, Guangzhou Economic & Technology
: Development District, Guangzhou, Guangdong, China
Manufacturer: Guangzhou Shirui Electronics Co., Ltd.
192 Kezhu Road, Scientech Park, Guangzhou Economic & Technology
Address:

Development District, Guangzhou, Guangdong, China

Product Name:

Interactive Intelligent Panel

Brand Name:

N/A

Model Name:

CG65GB, CG75GB, CG86GB

Difference Description:

Compared with CG65GB, CG75GB and CG86GB is only different in size
and rating, and the rest is exactly the same.

We Declare:

The equipment described above is tested by Guangzhou Jingce Testing Technology Co., Ltd. and
in the configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and Guangzhou Jingce Testing Technology Co., Ltd. is assumed of full
responsibility for the accuracy and completeness of these tests except as provided information by

clients.
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Report No.: JCF250304113-001

2. Summary of Test Results

Summary of Test Results

Clause Test Items FCCI/ISED Rules Test Result

FCC Part 15: 15.215

20 dB Bandwidth and 99 % Occupied ANSI C63.10:2013
Bandwidth RSS-210 Issue 11

RSS-Gen Issue 5

Pass

FCC Part 15:15.225
2 Frequency tolerance ANSI C63.10:2013 P
quency RSS-210 Issue 11 ass

RSS-Gen Issue 5

FCC Part 15: 15.209
FCC Part 15: 15.225
3 Radiated Emission ANSI C63.10:2013 Pass
RSS-210 Issue 11
RSS-Gen Issue 5

FCC Part 15: 15.207
ANSI C63.10:2013
4 P Li Emissi

ower Line Conducted Emissions RSS-210 lssue 11 Pass

RSS-Gen Issue 5

FCC Part 15: 15.203
5 Antenna requirement ANSI C63.10:2013 P
g RSS-210 Issue 11 ass

RSS-Gen Issue 5

Note: Since the customer requires the addition of a horn in the whole machine, and the addition of the
horn interface and related wires on the circuit board, After evaluation does not affect the radio
frequency part, only need to test the radiation emission (30M-1G) and AC power line conducted
radiation, so in addition to the radiation emission (30M-1G) and AC power line conducted radiation,
Test data of other items refer to JCF240627074-001.

3. Test Laboratory
Guangzhou Jingce Testing Technology Co., Ltd.

Add.: No.10, Hefeng No.1 street, Huangpu District, Guangzhou, Guangdong, People’s Republic of
China

Association for Laboratory Accreditation(A2LA). Certificate Number: 6594.03
FCC Designation Number: CN1381. Test Firm Registration Number: 486550
IC Test Firm Registration Number: 31808

Conformity Assessment Body identifier: CN0173

LOP-FTR017 1.0 5/31
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4. Equipment Under Test
4.1. Description of EUT

Report No.: JCF250304113-001

EUT Name: Interactive Intelligent Panel

Model Number: CG65GB, CG75GB, CG86GB

EUT Function Description: [Please refer to the user manual of this device

CG65GB: AC 100-240V~ 50/60Hz 4.0A,

Power Supply: CG75GB: AC 100-240V~ 50/60Hz 4.0A,
CG86GB: AC 100-240V~ 50/60Hz 5.0A

Hardware Version: N/A

Software Version: N/A

Radio Specification: NFC

Operation Frequency: 13.56 MHz

Modulation: ASK

Antenna Type: PCB Loop antenna

Note 1: EUT is the ab. of equipment under test.

Note 2: The antenna gain is declared by the customer and the laboratory is not responsible for the

accuracy of the antenna gain.

4.2. Test Channel Configuration and Channel List

Tested mode, channel, information

Frequency
Mode (MHz)
ASK 13.56

4.3. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

/ Normal Conditions Extreme Conditions
Temperature range: 21-25 C 0Cto+40C
Humidity range: 40-75 %
Pressure range: 86-106 kPa
Power supply NV: AC 120V 60Hz AC 108V and 132 V
Note: The Extreme temperature range and extreme voltages are declared by the manufacturer.

4.4. Description of Available Antennas

Transmit and L
Test Mode Receive Mode Description
ASK XI1TX Antenna 1 can be used as transmitting

5. Description of Test Setup
5.1. Accessory

Description of
Accessories

Manufacturer Model Number Description

Remark

/ / /

/

LOP-FTR017 1.0
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Report No.: JCF250304113-001

5.2. Support Equipment

Equipment Brand Name Model Name P/N

/ / / /

5.3. Test Setup

The EUT can work in normal operation.

5.4. Setup Diagram for Tests

AC EUT

6. Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

Test Item Uncertainty
AC Power Conduction emission 1.37 dB
All Radiated emissions 4.6dB
Conducted emissions 3.09 dB
Occupied Channel Bandwidth 1.1%
Conducted Output power 0.82dB
Power Spectral Density 0.82dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95 %
confidence level using a coverage factor of k = 2.

7. Measuring Instrument and Software Used

TS Test System

Used Equipment Manufacturer | Model No. Serial No. Last Cal. Due. Date
] Spectrum Keysight N9030B | MY56320512 | Aug. 22, 2024 | Aug. 21, 2025
Analyzer
g | VectorSignal |\ cignt N5182B | MY57300334 | Aug. 22, 2024 | Aug. 21, 2025
Generator
o Signal Keysight N5171B | MY57280639 | Aug. 22, 2024 | Aug. 21, 2025
Generator
o DC POWER Keysight E342A | MY59020356 | Aug. 29, 2024 | Aug. 28, 2025
2 Incubator GWS EL-02JA | 21107288 | Aug. 15, 2024 | Aug. 14, 2025
thermometer
Control
™ unit(Power Tonscend JS0806-2 / Aug. 23, 2024 | Aug. 22, 2025
sensor)
Wideband radio
@ | communication R&S CMW500 163478 Jul. 03,2024 | Jul. 02, 2025
tester
Software
Used Description Manufacturer Name Version

LOP-FTR017 1.0 7131




Report No.: JCF250304113-001

4} Test software TS+ JS1120-3 Vv3.3.10
RSE Test System

Used Equipment Manufacturer | Model No. Serial No. Last Cal. Due. Date
] EMI Receiver R&S ESW 101685 Sep. 14,2024 | Sep. 13, 2025
™ Bilog Antenna | Schwarzbeck | VULB 9163 01416 May. 22, 2024 | May. 21, 2025
@ | Hom Antenna 1| Schwarzbeck | "> 9120 02910 | Sep. 11,2024 | Sep. 10, 2025
™ Horn Antenna 2 ETS BBHA 9170 1090 Sep. 11, 2024 | Sep. 10, 2025
@ | loop-antenna | Schwarzbeck | V22 1%1% 00030 | Jan. 12,2025 | Jan. 11,2026
| S'E’r:‘]z'”;:f' Tonscend TAP%100180 AP2318060293| Sep. 06, 2024 | Sep. 05, 2025

3m Fully-
™ anechoic YIHENG IMm*6m*6m 001 Sep. 05, 2023 | Sep. 04, 2026
Chamber
v Teﬂﬁ;rféi‘:;e &| Temperature |  HTC-1 / Jul. 22,2024 | Jul. 21, 2025
Software

Used Description Manufacturer Name Version

% Test software TS+ TS+ V5.0.0.0
Conducted Emission Test For AC Power Port
Used Equipment Manufacturer Model No. Serial No. Last Cal. Due. Date
| LISN R&S ENV216 102509 Aug. 22, 2024 | Aug. 21, 2025
4} EMI Receiver R&S ESR 102154 Aug. 22, 2024 | Aug. 21, 2025
Software
Used Description Manufacturer Name Version
%} Test software EZ EZ-EMC EMEC-3A1
Other Instrument

Used Equipment Manufacturer Model No. Serial No. Last Cal. Due. Date

o Tem‘f\:?;i‘:;e & | Temperature HTC-1 / Sep. 04, 2024 | Sep. 03, 2025

LOP-FTR017 1.0
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Report No.: JCF250304113-001

8. 20 dB Occupied Bandwidth and 99 % Occupied Bandwidth
8.1. Block diagram of test setup

r 3
Control

EUT

Control

Computer
=

Power

Port(s)
Antenna

Port(s)

Power

Supp!
L PPy J

8.2. Limit

port

TEMPERATURE CABINET

Table

Tonscend RF Measurement
System
(Spectrum/SG/RF auto

control unit)

Intentional radiators operating under the alternative provisions to the general emission limits, as
contained in § 15.217 through 15.257 and in Subpart E of this part, must be designed to ensure that the
20 dB bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule
section under which the equipment operates, is contained within the frequency band designated in the

rule section under which the equipment is operated.

8.3. Test Procedure

Connect EUT’s antenna output to spectrum analyzer by RF cable.
Set the spectrum analyzer as follows:

RBW: 10kHz
VBW: 30kHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

Allow the trace to stabilize, measure the 20dB and 99% bandwidth of signal.

8.4. Results
Mode Freq. 20dB bandwidth 99% bandwidth Conclusion
(MHz) Result (kHz) Result (kHz)
ASK 13.56 25.2 21.618 PASS
9/31
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8.5. Original test data
20 dB Occupied Bandwidth:

Report No.: JCF250304113-001

KEYSIGHT |Input: RF
Coupling: DC

RL ] Align: Auto

1 Spectrum v

| Scale/Div 10 dB

|Center 13.5600 MHz
|#Res BW 10 kHz

5 Marker Table v

Mode Trace Scale
N ]
1 f
1 f

InputZ: 50 0
Corrections: Off
Freq Ref: Int (S)

NFE: Adapive

Ref Level 25.00 dBm

#Video BW 30 kHz

X
13.560 0 MHz.
13.547 4 MHz.
13.572 6 MHz.

Aften: 36 dB
Preamp: Off

Y

ﬁ Frequency

Center Frequency
13.560000 MHz

PNO: Best Close /Avg Type: Log-Power
Gate: Off Avg|Hold:>100/100
IF Gain: Low Trig: Free Run

ig Track: Off

300.000000 kHz

Swept Span
Zero Span

Full Span

13.410000 MHz

Stop Freq
13.710000 MHz

Span 300.0 kH:;
Sweep 1.00 ms (1001 pts)|
30.000 kHz

Auto
Function Value Man

Function Function Width

-13.94 dBm

-33.79 dBm

Freq Offset

-33.92 dBm 0 Hz

Aug 21, 2024 | /7

5:19:20 PM

| X Axis Scale
Log
Lin

x| ¥ Signal Track
(Span Zoom)

1 Graph
Scale/Div 15.0 dB

Center 13.56 MHz
#Res BW 10.000 kHz

3Boundary Metrics ¥

InputZ: 50 0
Corrections: Off
Freq Ref: Int (S)
NFE: Adaptive

Ref Value 11.00 dBm

#Video BW 30.000 kHz*

Occupied Bandwidth
21.618 kHz

Total Power

Occupied Bandwidth
x dB Bandwidth

g m?

LOP-FTR017 1.0

-20.8 dBm

Aften: 10dB
Preamp: Off

Lower Boundary

Offset Freq Al
-10.844 kHz.
-40.101 kHz | -

Aug 21, 2024 |,
5:13:43 PM

\bs Power
-35 dBm

-46.8 dBm

o]

Trig: Free Run Center Freq: 113 560000 MHz fTrace Type

Gate: Off Avg|Hol
#F Gain: Low  Radio Std: None Clear / Write
Detector

Trace Average
Max Hold

Min Hold

Restart Max Hold

Span 100 kHz.
#Sweep Time 1.00 s (1001 pts)

x dB Reference
xdB -26.00 dB

Power -20.8 dBm
Offset Frequency 200 Hz
Upper Boundary
Offset Freq Abs Power Rel Power
10.775kHz | -35.0dBm -14.3dBc
48.222 kHz 6.8 dBm

-1

Rel Power
-14.6 dBc

10/ 31



9. Frequency Tolerance
9.1. Block diagram of test setup

Spectrum
Analyzer

9.2. Limits

Attenuator

Report No.: JCF250304113-001

EUT and

Assistant System

As contained in § 15.225 the frequency tolerance of the carrier signal shall be maintained within
10.01% of the operating frequency over a temperature variation of -20 degrees to +50 degrees C at
normal supply Voltage, and for a variation in the primary supply voltage from 85% to 115% of the rated
supply voltage at a temperature of 20 degrees C. For battery operated equipment, the equipment tests
shall be performed using a new battery.

9.3. Test Procedure
(1) Connected the EUT’s antenna port to the Spectrum Analyzer by suitable attenuator, set the
Spectrum Analyzer as below:
Centre Frequency: The centre frequency of the channel under test.
Resolution BW: 10 kHz.
Video BW: 10 kHz.

Span: 1MHz.

Detector: Peak.

Trace Mode: Max Hold.
(2) When the trace is complete, find the peak value of the power envelope and record the frequency.

9.4. Results

Condition Result Limit

Temperature Voltage Measured Tolerance Tolerance
(C) V) (MHz) (kH2) (ppm) | PPT
-20 NV 13.55995 0.05 3.69 100
-10 NV 13.56016 0.16 11.80 100
0 NV 13.55974 0.26 19.17 100
Mode 10 NV 13.55992 0.08 5.90 100
20 NV 13.56009 0.09 6.64 100
30 NV 13.56009 0.09 6.64 100
40 NV 13.55996 0.04 2.95 100
50 NV 13.56003 0.03 2.21 100
NT 102V 13.56001 0.01 0.74 100
NT 138V 13.56007 0.07 5.16 100

Note: NT:20°C,NV:120V

LOP-FTR017 1.0
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10. Radiated Emission

10.1. Block diagram of test setup
In 3m Anechoic Chamber, test setup diagram for 9kHz - 30MHz:

Report No.: JCF250304113-001

;
:

VVVVVVVVVVVVVY

3.0m.

1m.

AMP.

Receiver.

PC-System..

In 3m Anechoic Chamber, test setup diagram for 30 MHz - 1 GHz:

:
%

VVVVVVVVVVVVVV

3.0m«

-

1m-4m.

Tune Table.

EUT-{Floor standing).:

AMP.

—— Receiver.

PC-System.

LOP-FTR017 1.0
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Report No.: JCF250304113-001

10.2. Limit
Operation within the band 13.110-14.010 MHz as contained in §15.225:

(a) The field strength of any emissions within the band 13.553-13.567 MHz shall not exceed 15,848
microvolts/meter at 30 meters.

(b) Within the bands 13.410-13.553 MHz and 13.567-13.710 MHz, the field strength of any emissions
shall not exceed 334 microvolts/meter

at 30 meters.

(c) Within the bands 13.110-13.410 MHz and 13.710-14.010 MHz the field strength of any emissions
shall not exceed 106 microvolts/meter at

30 meters.

(d) The field strength of any emissions appearing outside of the 13.110-14.010 MHz band shall not
exceed the general radiated emission limits in §15.209.

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
0.009 ~ 0.490 300 2400/F(kHz) 67.6-20log(F)
0.490 ~ 1.705 30 24000/F(kHz) 87.6-20log(F)
1.705 ~ 13.110 30 30 29.54
13.110 ~ 13.410 30 106 40.51
13.410~ 13.553 30 334 50.47
13.553~13.567 30 15848 84.00
13.567~13.710 30 334 50.47
13.710~14.010 30 106 40.51
14.010~30 30 30 29.54
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0

Note: (1) The emission limits shown in the above table are based on measurements employing a
CISPR QP detector except for the frequency bands 9-90 kHz, 110-490 kHz and above
1000MHz.Radiated emissions limits in these three bands are based on measurements employing an

average detector.

(2) At frequencies below 30MHz, measurement may be performed at a distance closer then that
specified, and the limit at closer measurement distance can be extrapolated by below formula:

Limitsm(dBuV/m)= Limitspom(dBuV/m) + 40Log(300m/3m) = Limitzoom(dBuV/m) + 80
Limitam(dBuV/m)= Limitsom(dBuV/m) + 40Log(30m/3m) = Limitsom(dBuV/m) + 40

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters dB(uV)/m
0.009 ~ 0.490 3 147.6-20log(F)
0.490 ~ 1.705 3 127.6-20log(F)
1.705 ~ 13.110 3 69.54
13.110 ~ 13.410 3 80.51
13.410 ~ 13.553 3 90.47
13.553 ~ 13.567 3 124.00
13.567 ~ 13.710 3 90.47
13.710 ~ 14.010 3 80.51
14.010 ~ 30 3 69.54
30 ~ 88 3 40.00
88 ~ 216 3 43.50
216 ~ 960 3 46.00
960 ~ 1000 3 54.00

LOP-FTR017 1.0
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Report No.: JCF250304113-001

10.3. Test Procedure

(1) EUT was placed on a non-metallic table, 100 cm above the ground plane inside a semi-anechoic
chamber.

(2) Test antenna was located 3m from the EUT on an adjustable mast, and the antenna used as
below table.

Test frequency range Test antenna used Test antenna distance
9kHz-30MHz Active Loop antenna 3m
30MHz-1GHz Trilog Broadband Antenna 3m

According ANSI C63.10:2013 clause 6.4.4.2 and 6,5.3, for measurements below 30 MHz, the loop
antenna was positioned with its plane vertical from the EUT and rotated about its vertical axis for
maximum response at each azimuth position around the EUT. And the loop antenna also be positioned
with its plane horizontal at the specified distance from the EUT. The center of the loop is 1 m above the
ground. for measurement above 30MHz, the Trilog Broadband Antenna or Horn Antenna was located
3m from EUT, Measurements were made with the antenna positioned in both the horizontal and vertical
planes of Polarization, and the measurement antenna was varied from 1 m to 4 m. in height above the
reference ground plane to obtain the maximum signal strength.

(3) Below pre-scan procedure was first performed in order to find prominent frequency spectrum
radiated emissions from 9kHz to 1GHz:

(a) Scanning the peak frequency spectrum with the antenna specified in step (3), and the EUT was
rotated 360 degree, the antenna height was varied from 1m to 4m(Except loop antenna, it’s fixed 1m
above ground.)

(b) Change work frequency or channel of device if practicable.

(c) Change modulation type of device if practicable.

(d) Rotated EUT though three orthogonal axes to determine the attitude of EUT arrangement
produces highest emissions. Spectrum frequency from 9kHz to 1GHz (tenth harmonic of fundamental
frequency) was investigated.

(4) For final emissions measurements at each frequency of interest, the EUT was rotated and the
antenna height was varied between 1m and 4m in order to maximize the emission. Measurements in
both horizontal and vertical polarities were made and the data was recorded. In order to find the
maximum emission, the relative positions of equipments and all of the interface cables were changed
according to ANSI C63.10 2013 on Radiated Emission test. g

(5) The emissions from 9kHz to 1GHz were measured based on CISPR QP detector except for the
frequency bands 9-90kHz, 110-490kHz, for emissions from 9kHz-90kHz,110kHz-490kHz and above
1GHz were measured based on average detector, for emissions above 1GHz, peak emissions also be
measured and need comply with Peak limit.

(6) The emissions from 9kHz to 1GHz, QP or average values were measured with EMI receiver with
below RBW.

Y 4

Frequency band RBW
9kHz-150kHz 200Hz

150kHz-30MHz 9kHz
30MHz-1GHz 120kHz

LOP-FTR017 1.0 14 /31



Report No.: JCF250304113-001

10.4. Results
Pass. (See below detailed test result)
Below 30MHz
Frequency Result @3m Limit @3m Detector Conclusion

(MHZz) (dBuV/m) (dBuV/m)
0.0098 58.29 127.72 Average PASS
0.0098 58.29 147.72 Peak PASS
0.0620 70.98 111.74 Average PASS
0.0620 70.98 131.74 Peak PASS
0.2396 51.84 100.01 Average PASS
0.2396 51.84 120.01 Peak PASS
0.3690 45.94 96.26 Average PASS
0.3690 45.94 116.26 Peak PASS
0.6676 45.98 71.12 QP PASS
1.7525 36.25 69.54 QP PASS
13.5571 59.87 124.00 QP PASS

Refer to appendix A

Note: EMI = Trace + Cable(Loss) + ERP Factor + Transducer

Margin = EMI - Limit

Above 30MHz test data:

Refer to appendix B

Note: EMI = Trace + Cable(Loss) + ERP Factor + Transducer

Margin = EMI - Limit
LOP-FTR017 1.0 15/ 31
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11. AC Power Line Conducted Emissions
11.1. Block diagram of test setup

80cm >80cm

Receiver [ PC System

40cm

EUT LISN =

4

The EUT is put on a table of non-conducting material that is 80 cm high. The vertical conducting wall
of shielding is located 40 cm to the rear of the EUT. The power line of the EUT is connected to the AC
mains through an Artificial Mains Network (A.M.N.). A EMI Measurement Receiver (R&S Test Receiver
ESR3) is used to test the emissions from both sides of AC line. According to the requirements in
Section 6.2 of ANSI C63.10-2013.Conducted emissions from the EUT measured in the frequency
range between 0.15 MHz and 30 MHz using CISPR Quasi-Peak and average detector mode. The
bandwidth of EMI test receiver is set at 9 kHz.

The arrangement of the equipment is installed to meet the standards and operating in a manner,
which tends to maximize its emission characteristics in a normal application.

» \‘
11.2. Limits A
Please refer to CFR 47 FCC §15.207 (a) and ISED RSS-Gen Clause 8.8. ’
)
Frequency (MHz) Quasi-peak Average f
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56.00 46.00
5.0-30.0 60.00 50.00

Note 1: * Decreasing linearly with logarithm of frequency.
Note 2: The lower limit shall apply at the transition frequencies.

11.3. Test procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above
the ground plane.

Configuration EUT to simulate typical usage as described in clause 2.4 and test equipment as
described in clause 10.2 of this report.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30 MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.4 were scanned during the preliminary test.
After the preliminary scan, we found the test mode producing the highest emission level.
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The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest
emission level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.

Emission frequency and amplitude were recorded into a computer in which correction factors were
used to calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.
The bandwidth of test receiver is set at 9 kHz.

11.4. Test result

Pass. (See below detailed test result)
Note1: All emissions not reported below are too low against the prescribed limits.

Note2: Pre-test AC conducted emission at both voltage AC 120V/60Hz and AC 240V/50Hz, recorded
worse case.

11.5. Original test data
AC Power Line Conducted Emission Test Data Refer to appendix C.
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12. Antenna Requirements

12.1. Limits

Please refer to FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.

12.2. Result
The antenna used for this product is PCB Loop antenna and that no antenna other than that
furnished by the responsible party shall be used with the device.
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APPENDIX A - Radiated Emission Below 30MHz Test Data

Test Reiort

Customer:
EUT: Interactive Intelligent Panel
Model: CG98GA SN:
Mode: NFC Mode Voltage: AC120V/60Hz
Environment: Temp: 25°C; Humi:60% Engineer: Soho Liu
Remark:
Test Standard: FCC Part15C 9kHz-30MHz

Start of Test:2024-08-21 10:29:26

Test Graph
5 ) o FCC Part15C 9kHz-30MHz
110
100|
90| |
80| N
- FCC Part15C 9kHA30MHz.QP Limit
I
E | 7
E 60|41 i i 4 - 3 i I <
;% f ey | pass o o ‘
Y T E,A"L,ﬁd-,v T ”jm il PRI T i 1 I
M e W & VN Il
E 40| %WM"WWA“ wW‘"ﬁ | JH‘ + M b & ) 5 T i
I W TR .
30| | ! M.M‘ L + + T o N i PPN S Y ’ ‘
20
10/
o
10 1
20

A L I | I N S I |

9K 100k ™ 10M 30M
Frequency[Hz]

— QP Limit —— Vertical PK

+ QP Detector

1 0.0098 58.29 127.72 69.43 100 102 Vertical PASS
2 0.0620 70.98 111.74 40.76 100 89 Vertical PASS
3 0.2396 51.84 100.01 48.17 100 97 Vertical PASS
4 0.3690 45.94 96.26 50.32 100 86 Vertical PASS
5 0.6676 45.98 71.12 25.14 100 267 Vertical PASS
6 1.7525 36.25 69.54 33.29 100 82 Vertical PASS
7 13.5571 59.87 124.00 64.13 100 2 Vertical PASS
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Report No.: JCF250304113-001

APPENDIX B — Radiated Emission Above 30MHz Test Data

Test Reiort

EUT:
Customer:
Model: CG65GB SN:
Mode: NFC Voltage: AC120V/60Hz
Environment: Temp' 25°C: Humi'‘60% Engineer: Soho Liu
Remark:
Test Standard: FCC PART 15 C
Start of Test:2025-03-07 23:28:06
Test Graph

120
110
100
90
80
70

FCCPART15C

60 i i | - FCC PART 15 C-QP Limit
50 | R D

r y ok ;

40 ; Bty i ‘ s F
30 L : I - AR . iy , : !
) S B S TN o g I — 5

10 |

0

10

20 I L |
30M 100M 1G

Level[dBuV/m]

Frequency[Hz]

— QP Limit — Horizontal PK - QP margin
+ QP Detector

1 40.6711 30.92 40.00 9.08 100 360 Horizontal PASS
2 158.2468 38.87 43.50 4.63 100 288 Horizontal PASS
3 173.9624 38.54 43.50 4.96 100 141 Horizontal PASS
4 185.9916 38.33 43.50 5.17 100 64 Horizontal PASS
5 353.0423 36.87 46.00 9.13 100 89 Horizontal PASS
6 497.9748 36.92 46.00 9.08 100 30 Horizontal PASS
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Report No.: JCF250304113-001

Test Report
EUT:
Customer:
Model: CG65GB SN:
Mode: NFC Voltage: AC120V/60Hz
Environment: Temp: 25°C: Humi‘60% Engineer: Soho Liu
Remark:
Test Standard: FCC PART 15 C

Start of Test:2025-03-07 23:28:40

Test Graph
o FCCPART15C
110
100
90
80
_ 70 y i )
£ i i | i i i i
s 60 FCC PART 15 C-QP Limit
3 50 ; : i i i
2 4 I =
= 30 ¢ . :
20 AT ;‘L\M.MW#WN"««WWA’&K WMWW
10 | |
0
-10

-20 I I I
30M 100M 1G

Frequency[Hz]

— QP Limit — Vertical PK ~ -—--- QP margin

+ QP Detector

1 40.5741 34.69 40.00 5.31 100 94 Vertical PASS
2 68.1248 30.54 40.00 9.46 100 70 Vertical PASS
3 158.2468 33.22 43.50 10.28 100 216 Vertical PASS
4 374.9665 34.76 46.00 11.24 100 54 Vertical PASS
5 4771177 40.14 46.00 5.86 100 31 Vertical PASS
6 594.3054 38.82 46.00 7.18 100 0 Vertical PASS
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EUT:

Test Report

Report No.: JCF250304113-001

Customer:

Model:

CG75GB

SN:

Mode:

NFC

Voltage:

AC120V/60Hz

Environment:

Temp: 25°C: Humi:60%

Engineer:

Soho Liu

Remark:

Test Standard: FCC PART 15 C

Start of Test:2025-03-07 23:13:39

Test Graph

120
110

FCCPART15C

100
90
80
70
60

50
40

FCC PART 15 C-QP Limit

Level[dBuV/m]

* e % pised

30 1 ‘ ! - : !
20feanrmtinntiamicsommitiemtot oy bt doh b '

10 |

0
0
-20 L 1

30M 100M

—— QP Limit — Horizontal PK - QP margin Frequency[Hz]
+ QP Detector

1 40.6711 36.34 40.00 3.66 100 195 | Horizontal PASS
2 158.0528 35.43 43.50 8.07 100 44 Horizontal PASS
3 271.8452 34.18 46.00 11.82 100 101 Horizontal PASS
4 459.1709 32.86 46.00 13.14 100 292 Horizontal PASS
5 592.5593 37.32 46.00 8.68 100 66 Horizontal PASS
6 875.0515 38.97 46.00 7.03 100 188 Horizontal PASS
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EUT:

Test Report

Report No.: JCF250304113-001

Customer:

Model:

CG75GB

SN:

Mode:

NFC

Voltage:

AC120V/60

Hz

Environment:

Temp: 25°C: Humi:60%

Engineer:

Soho Liu

Remark:

Test Standard: FCC PART 15 C

Start of Test:2025-03-07 23:14:25

Test Graph

120
110

FCCPART15C

100
90
80
70
60

50
40

FCCPART 15C

-QP Limit

Level[dBuV/m]

k2

30 ! A ! . - 5
| — L.,Wwwmwﬁm%wm.;;;, M

10
0
-10
-20

30M

— QP Limit
+ QP Detector

— Vertical PK ~ -—--- QP margin

L
100M

Frequency[Hz]

1 40.6711 35.02 40.00 4.98 100 50 Vertical PASS
2 68.5129 30.85 40.00 9.15 100 8 Vertical PASS
3 133.6064 29.85 43.50 13.65 100 6 Vertical PASS
4 377.9738 35.95 46.00 10.05 100 291 Vertical PASS
5 558.0238 41.90 46.00 4.10 100 16 Vertical PASS
6 875.0515 41.84 46.00 4.16 100 37 Vertical PASS
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Test Report

Report No.: JCF250304113-001

EUT:
Customer:
Model: CG86GB SN:
Mode: NFC Voltage: AC120V/60Hz
Environment: Temp: 25°C: Humi‘60% Engineer: Soho Liu
Remark:
Test Standard: FCC PART 15 C
Start of Test:2025-03-07 23:44:13
Test Graph
120 FCC PART 15:C
110 |
100
90
80
. 70 i i i
?EL 60 FCC PART 15 G-QP Limit
3 50 ! !
ER =" 7 i
10 |
0
-10
20 R
30M 100M 1G
—— QP Limit — Horizontal PK - QP margin Frequency[Hz]
+ QP Detector

1 40.6711 33.16 40.00 6.84 100 29 Horizontal PASS

2 79.4749 27.86 40.00 12.14 100 360 Horizontal PASS

3 125.9426 33.42 43.50 10.08 100 52 Horizontal PASS

4 173.8654 39.10 43.50 4.40 100 317 Horizontal PASS

5 305.8956 41.72 46.00 4.28 100 255 | Horizontal PASS

6 602.3572 34.85 46.00 11.15 100 281 Horizontal PASS
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EUT:

Test Report

Report No.: JCF250304113-001

Customer:

Model:

CG86GB

SN:

Mode:

NFC

Voltage:

AC120V/60Hz

Environment:

Temp: 25°C: Humi:60%

Engineer:

Soho Liu

Remark:

Test Standard: FCC PART 15 C

Start of Test:2025-03-07 23:44:50

Test Graph
120 FCCPART15C
110 !
100
90
80
- i i i
% ki FCC PART 15 C-QP Limit
3 50 ! ‘ .
s 40 - — =
- 30 L) s Rl W
20
10
0
-10
-20 I L
30M 100M
— QP Limit — Vertical PK - QP margin Frequency[Hz]
+ QP Detector

1 40.6711 36.37 40.00 3.63 100 20 Vertical PASS
2 50.1780 36.87 40.00 3.13 100 3 Vertical PASS
3 144.4714 35.92 43.50 7.58 100 20 Vertical PASS
4 234.0114 42.34 46.00 3.66 100 173 Vertical PASS
5 559.6730 36.95 46.00 9.05 100 166 Vertical PASS
6 881.1631 38.66 46.00 7.34 100 53 Vertical PASS
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APPENDIX C — AC Power Line Conducted Emission Test Data

Report No.: JCF250304113-001

Conducted Emission Measurement

File :CGB5GB Data #1 Date: 2025/3/8 Time: 11:34:45
80.0  dBuV
70
FCC Part 15 C Class B [QP)
so I LA
FCC Pat 15 C Cl B (AV)
m =
40
30
/d
20 & 1 ak
pe;
s AT Ao,
10 ML PV
0
10
20
0.150 0.5 [MHz) 5 30.000
Site Phase: L1 Temperature: 28

Limit: FCC Part 15 C Class B (QP)
EUT: Interactive Intelligent Panel

M/N: CG65GB
Mode: NFC
Note:

Power: AC 120W/60Hz

Humidity ~ 60%

Reading Correct

Measure-

No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuV dB dBUV dBUV  dB  Detector  Comment
1 0.1857 44.46 9.55 54.01 64.23 -10.22 QP
2 0.1857 33.75 9.55 43.30 5423 -10.93 AVG
3 0.3215 30.47 9.58 40.05 5967 -1962 QP
4 03215 24.00 9.58 33.58 4967 -16.09 AVG
5 0.7768 37.73 9.62 47.35 56.00 -865 QP
6 0.7768 2868 9.62 38.30 46.00 -7.70 AVG
7 1.5440 18.68 9.64 28.32 56.00 -27.68 QP
8 15440 11.25 9.64 20.89 46.00 -25.11 AVG
9 29217 16.79 9.69 26.48 56.00 -29.52 QP
10 29217 6.20 9.69 15.89 46.00 -30.11 AVG
il 13.5600 46.01 10.05 56.06 60.00 -3.94 QP
12 * 13.5600 36.51 10.05 46.56 50.00 -3.44 AVG
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Conducted Emission Measurement

File :CGB5GB Data :#2 Date: 2025/3/8 Time: 11:40:08
80.0 dBuv
70
60 FCC Pait 15 C Class B [AP)
[ T
FCC|Pait 15 C Clyss B |AV)
50
Iy jET @
40 \ £
30 mlf JL m
!
) v PV o
10 M Lave
0
-10
-20
0.150 0.5 [MHz) 5 30.000
Site Phase: N Temperature: 26

Limit: FCC Part 15 C Class B (QP)
EUT: Interactive Intelligent Panel

Power: AC 120V/60Hz

Humidity: ~ 60%

M/N: CG65GB
Mode: NFC
Note:
Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit  Over

MHz dBuv dB dBuV dBUV dB Detector ~ Comment
1 0.1928 44.41 9.55 53.96 6392 -9.96 QP
2 0.1928 37.74 9.55 4729 5392 -663 AVG
3 0.2565 34.16 9.57 4373 6154 -17.81 QP
4 0.2565 27.33 9.57 3690 5154 -1464 AVG
5 0.3202 30.41 9.57 39.98 5970 -19.72 QP
6 03202 24.02 9.57 33.59 4970 -16.11 AVG
7 0.7616 37.68 9.62 4730 56.00 -8.70 QP
8 07616 28.67 9.62 3829 4600 -7.71  AVG
9 1.6692 19.78 9.65 2943 56.00 -26.57 QP
10 1.6692 12.61 9.65 2226 46.00 -23.74 AVG
1 13.5600 45.65 10.07 55.72 60.00 -4.28 QP
1208 13.5600 36.17 10.07 46.24 5000 -376 AVG
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Report No.: JCF250304113-001

File .CG75GB
80.0 dBuV

Conducted Emission Measurement
Date: 2025/3/8

Data :#1

Time: 14:15:02

-20

FCC Part 15 C Class B (QF)

-

n

Loy
MM\WAJWW v k“““w\ ::

FCC |Part 15 C Cifss B (AV])
Zz

0.150 0.5 [(MHz) 5 30.000
Site Phase: N Temperature: 26
Limit: FCC Part 15 C Class B (QP) Power:  AC 120v/60Hz Humidity: 60 %
EUT:
M/N: CG75GB
Mode: NFC
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment

1 0.1893 42.66 9.55 52.21 64.07 -11.86 QP

2 0.1893 38.35 9.55 4790 54.07 6.17 AVG

3 0.2532 38.73 9.57 4830 61.65 -13.35 QP

4 0.2532 33.54 957 43.11 5165 -854 AVG

5 0.3153 36.34 957 4591 59.83 -13.92 QP

6 0.3163 29.65 957 39.22 49.83 -1061 AVG

i 04433 36.16 9.59 4575 657.00 -11.25 QP

8 04433 30.05 9.59 3964 4700 -7.36 AVG

9 0.7222 36.97 9.61 46.58 56.00 -9.42 QP
10 0.7222 27.86 9.61 3747 46.00 -8.53 AVG
" 13.5602 43.19 10.07 5326 60.00 -6.74 QP
1z * 13.5602 35.80 10.07 4587 50.00 -4.13 AVG
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File :CG75GB
80.0 dBuV

Conducted Emission Measurement
Data :#2 Date: 2025/3/8

Time: 14:22:33

10

-10

-20

FCC Part 15 C Class B (QP)

FCC|Pait 15 C Class B [AV)

0.150

0.5

(MHz} 5

30.000

Site

Limit: FCC Part 15 C Class B (QP)

EUT:

M/N: CG75GB
Mode: NFC
Note:

Phase: LT

Power: AC 120V/60Hz

Temperature: 26
Humidity: 60 %

Reading Correct

Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuwV dBuv dB Defector  Comment
1 0.1895 43.16 9.55 52.71 64.06 -11.35 QP
27 0.1895 38.80 955 4835 54.06 -571 AVG
3 0.2530 38.76 9.57 48.33 6166 -13.33 QP
4 0.2530 33.32 9.57 4289 5166 -877 AVG
5 0.3157 36.31 9.58 4589 5982 -13.93 QP
6 0.3157 29.58 9.58 39.16 4982 -10.66 AVG
7 0.7300 36.90 9.62 46.52 56.00 -9.48 QP
8 0.7300 28.24 9.62 37.86 4600 -814 AVG
9 16140 21.00 9.65 3065 56.00 -25.35 QP
10 1.6500 11.42 9.65 21.07 46.00 -2493 AVG
11 13.5599 30.81 10.05 4086 60.00 -19.14 QP
12 13.5599 31.37 10.05 4142 50.00 -858 AVG
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Report No.: JCF250304113-001

File :CG8EGB
80.0 dBuV

Conducted Emission Measurement
Data :#1 Date: 2025/3/8

Time: 11:13:19

FCC Part 15 C Class B [QF)

FCC|Past 15 C Class B [AV)

‘l

0.5

[MHz) 5

30.000

Site

Limit: FCC Part 15 C Class B (QP)
EUT: Interactive Intelligent Panel

M/N: CG86GB
Mode: NFC
Note:

Phase: L1
Power: AC 120V/60Hz

Temperature: 26
Humidity, ~ 60%

Reading Correct

Measure-

No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv dBuv dB Defector  Comment
1 0.1890 44.79 9.55 54.34 64.08 -9.74 QP
2 0.1890 39.62 9.55 49.17  54.08 -4.91 AVG
3 0.2525 40.18 9.57 49.75 6167 -11.92 QP
4 0.2525 33.65 9.57 4322 5167 -845 AVG
5 0.3147 3548 9.58 4506 59.85 -14.79 QP
6 0.3147 28.82 9.58 3840 4985 -1145 AVG
7 04429 3527 9.60 44.87 57.01 -12.14 QP
8 04429 28.80 9.60 38.20 47.01 -8.81 AVG
9 0.7746 38.27 9.62 47.89 56.00 -8.11 QP
10 0.7746 28.78 9.62 3840 46.00 -760 AVG
11 13.5602 35.38 10.05 4543  60.00 -14.57 QP
12 * 13.5602 35.48 10.05 45.53 50.00 -447 AVG
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Report No.: JCF250304113-001

Conducted Emission Measurement

File :CGB6GB Data :#2 Date: 2025/3/8 Time: 11:19:45
80.0 dBuV

5 \ FCC Part 15 C Class B [QP)
[

1
l\ FCC Part 15 C Cl¥ss B (AV)

e
H‘WMMWMWW WW

-20
0.150 0.5 [MHz) 5 30.000

Site Phase: N Temperature: 26
Limit: FCC Part 15 C Class B (QP) Power:  AC 120V/60Hz Humidity. 60 %
EUT: Interactive Intelligent Panel

M/N: CGB6GB

Meode: NFC

Note:

Reading Correct Measure-
No. Mk. ~ Freq.  Level Factor ment Limit  Over

MHz dBuv dB dBuvV dBuv dB Detector Comment

1 0.1894 4497 9.556 5452 64.06 -9.54 QP
2 0.1894 39.73 9.55 4928 54.06 -478 AVG
3 0.2521 40.24 9.57 49.81 61.69 -11.88 QP
4 0.2521 33.68 9.57 43.25 5169 -844 AVG
5 0.3786 34.97 9.58 44.55 58.31 -13.76 QP
6 0.3786 29.78 9.58 39.36 48.31 -895 AVG
7 04416 35.58 9.59 4517  57.03 -11.86 QP
8 04416 28.75 9.59 38.34 47.03 -869 AVG
9 0.7743 38.11 9.62 47.73 56.00 -8.27 QP
10 0.7743 28.88 9.62 38.50 46.00 -7.50 AVG
14 13.5598 42.01 10.07 52.08 60.00 -7.92 QP

Az = 13.5598 36.61 10.07 46.68 50.00 -332 AVG

END OF REPORT
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